



PROJECT LIST GENERIC PRODUCTS

- Acarbose tablets 50, 100 mg
- Acetylcysteine effervescent tablets 200 mg, 600 mg
- Acetylcysteine granules in sachets 200 mg
- Acyclovir tablets 800 mg
- Alendronate Sodium tablets 70 mg
- Ambroxol effervescent tablets 60 mg
- Amiodarone tablets 100, 200 mg
- Amlodipine maleate tablets 2.5, 5, 10 mg
- Amoxy Tri, Suspension, 125/200/250/400 mg/5ml
- Amoxicillin + Clavulanic Acid tablets 250/125 mg (*)
- Amoxicillin + Clavulanic Acid tablets 500/125 mg (*)
- Amoxicillin + Clavulanic Acid tablets 875/125 mg (*)
- Amoxicillin + Clavulanic Acid Injectables 0.5+0.1, 1+0.2, 2+0.2 g
- Amoxicillin + Clavulanic Acid PFOS 125/31.25/5ml, 250/62.5/5ml,
- Amoxicillin Capsules, 250 / 500 mg
- Atenolol tablets 25,50,100 mg
- Azathioprine film-coated tablets 25, 50 mg
- Azithromycin tablets 250, 500, 600 mg
- Azithromycin suspension 100 / 200 mg - 5ml
- Benazepril, tablets - 5, 10, 20, 40 mg
- Bisoprolol tablets 5, 10 mg
- Budesonide nasal 50 mcg/200 doses, 100 mcg/200 doses
- Bupropion, tablets 75, 100 mg
- Bupropion tabs sr 50, 100, 150, 200, 300 mg
- Calcium carbonate + Vitamin D3 effervescent tablets 1000mg + 880 I.U.
- Calcium carbonate + Vitamin D3 suspension 1200 mg + 800 I.U.
- Carbamazepine tabs ER, 100, 200, 400 mg
- Calcitonin nasal spray 2 ml and 3.5 ml
- Calcium carbonate effervescent tablets 500, 1000 mg



- Calcium Carbonate +Vitamin D3 chewable tablets 500 mg + 400 IU
- Carvedilol tablets 3.125, 6.25, 12.5, 25 mg
- Cefalexin Capsules 250, 500 mg
- Cefapime, Inj. 0.5, 1 + 2 g
- Cefazolin injection 0.25, 0.5, 1 and 2 g
- Cefotaxime, Injection 0.25, 0.5, 1 g
- Cefpodoxime Oral Suspension 50, 100mg/5ml
- Cefpodoxime proxetile, Suspension, 50/5ml, 100/5ml
- Cefpodoxime proxetile, tablets 100, 200 mg
- Cefprozil pfos 125,250 mg/ 5 ml
- Ceftazidime 0.25,0.5,1,2,3, g
- Ceftibuten Caps 400 mg
- Ceftibuten Suspension 90 / 180 mg / 5ml
- Ceftriaxone, Inj. 0.25, 0.5, 1g
- Cefuroxim-axetil PFOS 125/25 mg / 5ml
- Cefuroxim-axetil tabs 125, 250, 500 mg
- Cefuroxime sodium Inj. 0.25, 0.75, 1.5 mg
- Cephalexin tablets, 250, 500, 750, 1000 mg
- Cetirizine tablets 10 mg
- Chlorhexidine cluconate solution for external use 4 %
- Ciprofloxacin film coated tablets 100, 250, 500, 750 mg
- Ciprofloxacin solution for infusion 2 mg/ml
- Cisapride oral solution 5 mg / 5 ml
- Citalopram film-coated tablets 10,20,30,40 mg
- Citalopram oral solution 40 mg/ml
- Clarithromycin film-coated tablets 250, 500 mg
- Clarithromycin pfos 125,250 mg/5ml
- Clarithromycin injectable
- Clarithromycin suspension 125/5 ml, 250/5 ml (available 12/07)
- Clopidogrel tablets 75 mg
- Dextromethorphan lozenges 10 mg (honey/lemon and aniseed flavour)
- Dextromethorphan oral solution 10 mg/5 ml



- Diclofenac gel
- Didanosine, chewable tablets 25, 50, 100, 150, 200 mg
- Didanosine ec-capsules 125, 200, 250, 400 mg
- Donepezil tablets 5, 10 mg
- Dorzolamide eye drop solution 2%, 5ml
- Dorzolamide + Timolol eye drop solution (2,0+0,5)%, 5ml
- Doxazosin tablets 1, 2, 4 mg
- Enalapril + HCT tablets 10 + 25 mg
- Felodipine tablets 2.5, 5, 10 mg
- Ferrous gluconate effervescent tablets 695 mg
- Fexofenadine film-coated tablets 30, 60, 120, 180 mg
- Finasteride tablets 5 mg
- Fluconazole injection, oral solution 100 mg/50 ml, 200 mg/100 ml
- Fluconazole tablets 50, 100, 150, 200 mg
- Fluoxetine capsules 10, 20, 40, 60 mg
- Fluoxetine solution 20 mg/5 ml
- Fluoxetine tablets 10, 20, 40 mg
- Fosinopril + HTZ, tablets 12.5/20 mg, 10/12.5 mg
- Furosemide tablets 40 mg
- Gabapentin capsules 100, 300, 400 mg
- Gabapentin tablets 100, 300, 400, 600, 800 mg
- Gatifloxacin tablets 200 / 400 mg
- Glipizide tabs ER 2.5 / 5 / 10 mg
- Gliclazide tablets 80 mg
- Glimepiride film-coated tablets 1, 2, 3, 4 mg
- Ibuprofen film-coated tablets 200, 400, 600 mg
- Ibuprofen 200, 400, 600 mg suspension in unit-dose sachets
- Ibuprofen suspension 2 % (in bottles)
- ISMN capsules (pellets) 40, 60 mg
- ISMN drops 4%
- ISMN s.r. tablets 100 mg
- L-Carnitine oral solution
- Lamotrigine tablets 2, 5, 25, 50, 100, 200 mg
- Lansoprazole capsules 15, 30 mg
- Levetiracetam tabs, 250, 500, 750, 1000 mg



- Lisinopril tablets 2.5, 10, 20, 30, 40 mg
- Lisinopril + HCTZ, tablets 10/12.5, 20/12.5, 12.5/20-25 mg
- Loratadine tablets 10 mg
- Losartan tablets 25,50,100 mg
- Losartan + HCTZ tablets 50-12.5, 100-25 mg
- Meloxicam tablets 7.5, 15 mg
- Metformin film coated tablets 500, 850 mg
- Metformin film coated tablets 1000 mg
- Methylprednisolone tablets 4, 8, 16, 32 mg
- Metoclopramide solution/drops, 5 mg/ml
- Metoprolol Succinate Tablets ER 25, 50, 100, 200 mg
- Mirtazapine tablets 15, 30, 45 mg
- Mirtazapine oral dispersible tablets 15, 30, 45 mg
- Morphine effervescent tablets 20 mg
- Olanzapine tablets 2.5, 5, 7.5, 10, 15 mg
- Omeprazole capsules (pellets) 10, 20, 40 mg
- Ondansetron film-coated tablets 4, 8, 24 mg
- Ondansetron i.v. 4, 8 mg
- Ondansetron OD tablets 4, 8 mg
- Oxcarbazepine film coated tablets 150 / 300 / 600 mg
- Pantoprazole tablets 20, 40 mg
- Paracetamol chewable tablets 500, 1000 mg
- Paracetamol + codeine efferv. tablets 500 + 30 mg
- Paracetamol effervescent tablets 500 mg
- Paracetamol tablets 500, 1000 mg
- Paroxetine tablets 10, 20, 30, 40 mg
- Paroxetine tablets SR, 12.5, 25, 37.5 mg
- Penicillin V tablets 125,250,500,1000 mg
- Penicillin V pfos 125,250 mg/5ml
- Pen V Suspension 250/5 ml
- Perindopril tablets 2,4,8 mg
- Piperacillin + Tazobact / Vial LYO 2+0.25, 3+0.375, 4+0.5 mg
- Pravastatin tablets 10, 20, 40 mg
- Quetiapine tablets 25, 100, 150, 200, 300 mg
- Quinapril tablets 5, 10, 20, 40 mg



- Quinapril + HCTZ tablets 10-12.5, 20-12.5, 20-25.0 mg
- Rabeprazol, tablets 20 mg
- Ramipril Capsules 1.25, 2.5, 5, 10 mg
- Ribavirin Capsules 200 mg
- Risperidone film-coated tablets 0.5, 1, 2, 3, 4, 6 mg
- Risperidone oral solution 1 mg/ml
- Roxithromycin film-coated tablets 150, 300 mg
- Selegiline tablets 5 mg
- Sertraline film-coated tablets 50, 100 mg
- Sildenafil tablets 25,50,100 mg
- Simvastatin film coated tablets 10, 20, 40, 80 mg
- Sumatriptan tablets 25, 50, 100 mg
- Sumatriptan succinate tablets 50, 100 mg
- Sumatriptan Injection 0,5 ml
- Tamoxifen tablets 10, 20, 40 mg
- Tamsulosin capsules 0.4 mg
- Terbinafine tablets 125, 250 mg
- Tibolone tablets 2, 5 mg
- Ticlopidine tablets 250 mg
- Tolterodine Capsules ER 2, 4 mg
- Tolterodine tablets 1, 2 mg
- Topiramate tablets 25, 50, 100, 200 mg (available in 2007)
- Toremide tablets 10, 20, 100 mg
- Trandolapril capsules 0.5, 1, 2, 4 mg
- Tramadol effervescent tablets 50, 100 mg, drops 100 mg / ml
- Venlafaxine Capsule ER 37.5 / 75 / 150 mg
- Zidovudin Capsules 250, 500 mg
- Zidovudin Oral solution 50 mg / 5 ml
- Zolpidem film coated tablets 5, 10 mg

(*) This offer is not valid in some countries, kindly inquire about validity in your country.



ADDED-VALUE PROJECTS
(New dosage forms, new strengths)

- Amoxicillin chewable tablets 250, 1000 mg
- Calcium carbonate + Vit. D3 effervescent tablets 1000mg + 880 I.U.
- Cetirizine lozenges 10 mg
- Ibuprofen 200, 400, 600 mg suspension in unit-dose sachets
- Ibuprofen suspension 2 % (in bottles)
- ISMN solution / drops 4%
- ISMN s.r. tablets 100 mg
- Morphine effervescent tablets 20 mg
- Tramadol chewable tablets 50 mg
- Tramadol effervescent tablets 50, 100 mg
- Zolpidem effervescent tablets 10 mg (cannot be offered in France, Japan, Turkey)



INNOVATIVE AND PATENTED PROJECTS

- Amoxicillin liquitabs 250 mg
- Dry Powder System
 - a) Budesonide
 - 200 mcg, 200 or 250 puffs
 - 400 mcg, 100 or 200 puffs
 - b) Formoterol: in preparation, available in 2007
 - c) Fluticasone: scheduled end 2007/2008
 - d) Salmeterol: scheduled 2007/2008
 - e) Various combinations: after patent expiry



DERMATOLOGICAL PROJECTS*

- Betamethasone
Cream
Lotion
Ointment
- Clobetasol
Cream
Suspension
Fatty ointment
Ointment
- Dexamethasone
Suspension
Fatty ointment
Ointment
Tablets 4, 8 mg
- Methylprednisolone
Tablets 4, 8, 16 mg
- Prednisolone
Tablets 5, 10, 20, 50 mg
- Triamcinolone
Cream
Ointment

* This offer is not valid in Germany.



OTC PROJECTS

- Acetylcysteine effervescent tablets 200, 600 mg (OTC classification depending on indication)
- Acetylcysteine granules in sachets 200 mg
- Ambroxol effervescent tablets 60 mg
- Calcium carbonate + Vitamin D3 effervescent tablets 1000 mg + 880 I.U.
- Calcium carbonate + Vitamin D3 suspension 1200 mg + 800 I.U.
- Calcium carbonate effervescent tablets 500, 1000 mg
- Calcium carbonate chewable tablets 500mg
- Cetirizine tablets 10 mg
- Cetirizine lozenges 10 mg
- Dextometorphan lozenges 10 mg (honey/lemon and aniseed flavour)
- Dextometorphan oral solution 10 mg/5 ml
- Ferrous gluconate effervescent tablets 695 mg
- Ibuprofen film-coated tablets 400 mg (OTC classification depending on indication)
- Ibuprofen 200, 400, 600 mg suspension in unit-dose sachets (OTC classification depending on indication)
- Ibuprofen suspension 2 % (in bottles) (OTC classification depending on indication)
- Loratadine tablets 10 mg
- Paracetamol chewable tablets 500, 1000 mg
- Paracetamol tablets 500, 1000 mg
- Paracetamol effervescent tablets 500 mg

The products are classified as OTC in Germany.